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Foreword

Addis Ababa is not only the heart of Ethiopia but also a diverse community with a rich
tapestry of cultures, traditions, and healthcare challenges. It is within this mosaic that
palliative care takes on an even deeper significance, transcending medical treatment
to encompass cultural sensitivity, empathy, and holistic support. Palliative care has
not been part of the Primary health care services until recently.

Despite the need for an improvement in our healthcare provision for end-of-life care as
well as care for patients and families of patients who deal with serious life-limiting and
terminal illnesses, palliative care’s importance has gained major attention in recent
years globally and nationally as well as regionally.

The epidemiologic and demographic shift of communicable, non-communicable,
and emerging and remerging diseases as well as road traffic accident incidence has
increased. With the number of people suffering from life-threatening illnesses rising to
an alarming rate, this shows the demand for urgent need to incorporate palliative care
services with the regular services in our health care setup starting from the primary
level of care.

Palliative care plays a crucial role in primary care units. This manual covers a wide
range of topics, focusing on improving the quality of life for patients with serious
illnesses, providing symptom management, psychosocial support, pain management,
ethical considerations, and communication strategies and guidance for patients and
their families as well.

Thank you for your dedication to improving healthcare services in our city. Together,
we can make a significant difference in the lives of patients and their families during
their most challenging times.

With heartfelt gratitude to all who contributed to this guideline,

Yohannes Challa (MD, General Surgeon)
Bureau Head



Message from Vice Bureau Head

Integrating palliative care services into primary care units is an important step in
providing comprehensive and holistic healthcare to patients with life-limiting
illnesses. By doing so, we can ensure that patients receive specialized and personalized
care throughout the course of their illness. Here are some reasons why integrating pal-
liative care services into primary care units are beneficial:

Continuity of care: Integrating palliative care into primary care allows for seamless
coordination between various healthcare providers involved in a patient's care. This
improves communication and ensures that patients receive consistent and
coordinated support.

Early identification: Primary care providers are often the first point of contact for
patients. By integrating palliative care services, healthcare providers can identify
patients who may benefit from palliative care early on in their illness trajectory. This
helps in providing timely support and alleviating symptoms.

Comprehensive management: Palliative care focuses on managing pain and other
distressing symptoms, as well as addressing emotional, psychological, and spiritual
needs. By integrating these services into primary care, patients can benefit from a
comprehensive approach that addresses all aspects of their care.

Patient-centered care: Palliative care is grounded in patient-centered principles,
focusing on the individualized needs and goals of the patient. By integrating these
services into primary care, patients can receive care that aligns with their preferences
and values, promoting better quality of life.

Cost-effectiveness: Integrating palliative care into primary care can help reduce
healthcare costs by preventing unnecessary hospitalizations, emergency department
visits, and repetitive diagnostic tests. It also helps in optimizing resource utilization by
providing care in the most appropriate setting.

To integrate palliative care services into primary care units, it is essential to establish
clear referral pathways, educate primary care providers about palliative care
principles, and provide training to enhance their skills in managing palliative care
needs. Collaboration with specialist palliative care teams is crucial to ensure a multi-
disciplinary approach and ongoing support.

Additionally, it is vital to create awareness among patients and their families about the
benefits of palliative care and address any misconceptions or fears they may have. This
can be done through community education programs and by providing informational
materials.

By integrating palliative care services into primary care units, we can improve the
overall quality of care and support provided to patients with life-limiting illnesses,
ensuring their physical, emotional, and spiritual well-being.
Mulugeta Endale (MD)
Vice Bureau Head



Message from Medical Service Director

In the journey of healthcare, there exist critical moments when our compassion,
knowledge, and commitment shine most brightly. Palliative care represents one of
these vital touch points, where we provide comfort, relief, and dignity to individuals
facing life-limiting illnesses and their families.

Palliative care focuses on improving the quality of life for patients with serious illness-
es, managing their symptoms, and providing psychosocial and emotional support to
both patients and their families. Integrating palliative care into primary care settings
ensures that patients have access to these services early on in their illness, leading to
better outcomes and improved client satisfaction.

Elaborating some points on the importance of palliative care in the primary care
setting:-

Symptom management: palliative care experts can help address and manage symp-
toms such as pain, nausea, fatigue, and shortness of breath. They work closely with
primary care providers to develop personalized care plans that enhance comfort and
relieve distressing symptoms.

Emotional and Psychosocial support: palliative care teams offer emotional support to
patients and their families, helping them cope with the challenges of serious illness.
They provide counseling, facilitate important conversations about goals of care, and
assist in decision-making processes.

Care coordination: Palliative care providers collaborate with primary care teams to
ensure seamless coordination of care across different healthcare settings. They help
navigate complex medical systems, provide education to patients and families, and
ensure continuity of care.

Advance care planning: Palliative care professionals assist patients in discussing and
documenting their healthcare preferences, including end-of-life care choices. They
can help facilitate these conversations and ensure that patient's wishes are respected
and followed.

Family support: Palliative care teams also provide support to family caregivers who
may experience significant emotional and physical strain while caring for a seriously ill
loved one. They offer education, respite care options, and guidance on managing care-
giver burnout. By integrating palliative care into primary care units, patients can
receive comprehensive, patient-centered care that addresses not only their physical
symptoms but also their emotional, social, and spiritual well-being.

In the area of primary healthcare, the provision of palliative care requires a unique mix
of medical expertise, compassion, and sensitivity. As our healthcare setting evolves, we
must equip our primary healthcare units with the knowledge and tools necessary to
offer dignified and holistic care to patients and their families during their most vulner-
able times.



The bureau is taking a major leap towards launching palliative care services in our
primary health care units marking a significant step forward in delivering comprehen-
sive, patient-centric care in Addis Ababa. We firmly believe that by offering palliative
care services at the primary health care level, we can make a positive impact on the
lives of many individuals and families facing challenging health circumstances.

This guideline is a comprehensive resource tailored to the unique context of Addis
Ababa's primary care settings, aiming to equip health care professionals with the
knowledge and tools necessary to deliver exceptional palliative care. By integrating
the principles outlined in this guideline into your practice, you can make a significant
difference in the lives of patients and their families during their most challenging
times.

Acknowledging its pivotal significance, this guideline has been crafted collaboratively
by a dedicated team of medical professionals, experts, and caregivers who are deeply
committed to improving the lives of patients in their journey through illness.

As you look deeper into this guideline, | encourage you to embrace its principles and
insights. Let it serve as a guiding light as you navigate the challenging but rewarding
journey of providing palliative care within the primary healthcare setting.

Together, we can make a meaningful difference in the lives of patients and their
families.

Melkamu Tiruneh (BSC, MPH, MSC)
Medical Service Director
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Users Guide: purpose and intended users

The Guideline covers a range of proven palliative care approaches, including symptom
management, pain management, psych-social and spiritual management
approaches, which can be applied in the primary health care setting. The choice of
drugs was made based on the current policies and guidelines pertaining to procure-
ment and use of drugs at the various levels of health care delivery. Due consideration
was made to suggest improvements when the current policies and guidelines con-
strain effective management of palliative care patients.

This Guideline is developed to assist the primary health care professionals in making
decisions about palliative care service. It provides useful recommendations that are
supported by the current literature and synthesis of expert opinions. However, this
guideline is not intended to be a rigid procedure. Its use guarantees no specific
outcome. The guideline is subject to revisions as warranted by medical advances. Thus,
decisions to adopt any particular recommendation must be made by the practitioner
in light of circumstances presented by individual patients. The guideline covers the
gaps seen in palliative care in existing guidelines and aligned with the existing stan-
dard treatment guideline.

The primary targets of this guideline are health care providers at primary health care
delivery but it could also be a useful reference for health managers and policy makers.
It is important for health workers to be aware of the following facts in managing pallia-
tive care patients:

® Prioritized routine clinical services then initiate palliative care service after
patient diagnosis is confirmed.

® During giving the care the set-up and available multi-disciplinary team (refer

MDT) should be fulfilled.

Asses the total pain of the patient based on the standard assessment tool

® Assess the risks and benefits of the drugs to be used
Consider non-pharmacologic therapies to maximize total pain relief while
decreasing side effects

® During managing palliative care patients, the multidisciplinary team must
assess the patient family with better communication skill and empathy

® Use less invasive, less costly therapies before resorting to more invasive and
costly therapies.

Rationale behind Preparing this Guideline

The second version of the Health Sector Transformation Plan (HSTP) endorsed by
Addis Ababa Health Bureau has strategized accelerated progress towards Universal
Health Coverage in the next five years. The implementation of palliative care in the
primary health care setting is part of this effort. Palliative care is recognized as an
essential service in the package for the Universal Health Coverage (UHC), which man-
dates that everyone has access to the primitive, preventive, curative, rehabilitative and
palliative health services they need.

To ensure access for palliative care in the community it should be integrated into the
primary healthcare level. Primary healthcare facilities are not prepared to provide



palliative care services to individuals in need of such care. “Access is least likely in the
community where most of the patients are and wish to remain. Thus, millions of
vulnerable people are being denied their right to the highest attainable standard of
well-being. Most suffering due to serious or life-threatening health problems can be
relieved with inexpensive, safe and effective medicines and equipment prescribed by
any physician, clinical officer or assistant doctor with basic palliative care training”
(WHO). Health professionals are expected to provide palliative care as a core part of
their practices in primary health care. The guideline, therefore will help to offer direc-
tion and guidance for putting palliative care services into practice in a community
and facility context. To this end, in response to chronic, life-threatening disorders and
other non-communicable diseases, the development of the palliative care guidelines
for primary health care was justified.

PHYSICAL

SPIRITUAL

Figure:- lllustrates the source of "Total Pain" for palliative patients according to WHO.

Objectives of the Guideline

e To initiate palliative care services in the primary health care setting

To standardize palliative care services in the primary health care setting
To integrate palliative care into the routine clinical services

To strengthen referral linkage and networking of palliative care services

(
°
°
® To promote access to quality palliative care services

Multi-disciplinary Team and Their Role

The ‘family health team’ is a team formed to provide family healthcare at the primary
level, health center. The team is organized from the health center staff in 3-5 teams,
each consisting of a medical doctor or health officer or nurse with a bachelor’s degree
to serve as a lead: clinical nurses, and urban health extension professional and social
worker. The teams provide targeted services to priority populations through home visit
or outreach sites and to make referrals for further care at health centers. Adult popula-
tions with chronic problems and non-communicable disease who belong to the
lowest income category are targeted as priority to access care by the team. Urban



health extension professionals with support from their supervisors, will identify popu-
lations that need to be visited by the family health team and decide with the team
leader. Based on the advance arrangement/preparation, the team will visit the identi-
fied families with all the necessary supplies to provide services at the household level.
The team gives health education for family members and makes referrals if further
care is needed at a health center or higher-level facility.

Ideally the palliative care interdisciplinary team includes a doctor, nurse, a social
worker, a psychologist, spiritual/freligious leader, all trained in palliative care. Each pro-
fessional knows the basic assessment and management principles of palliative care,
addresses symptoms in a holistic manner. They learn the duty of one another and con-
sult among the members for complicated issues. For example, a nurse could do some
counseling with the family but might need the assistance of a psychologist in manag-
ing severe depression. Considering current situation in Ethiopia, clinical nurses, and
urban health extension professional and health officers after training in palliative care,
will have the following roles:

® Health extension professionals and the nurse undertake the clinical assess-
ment through the clerking sheet / encounter forms. They would assess pallia-
tive care needs using a screening form which comprehensively identifies the
physical, psychological, social needs of the patient.

® Health officers/MD could prescribe stage 1 and 2 medications on the WHO
pain scale ladder. Health professionals can alternate roles for e.g. the public
health professional can take the role of occupational therapist, social worker
or religious advisor according to their skills and interest

® The social worker will assess the socio-economic status of patients in terms of
managing finances and linking with social support/ financial aid...etc



Chapter 1
Background

More than 80% of all deaths occur after a certain period of debility. The conditions
leading to these deaths and debility could be Non-Communicable Diseases (NCDs),
notably cancer and also diabetes, cardiovascular diseases (hon-acute), chronic respira-
tory diseases, renal failure, neuropsychiatric illnesses, Alzheimer's disease or other
age-related issues, certain chronic infections like HIV and drug resistant tuberculosis
and other chronic incurable illnesses and conditions. The health care system tradition-
ally focuses more on acute illnesses where the people affected mostly get back to their
normal lives. The chronically and incurably ill people need regular supportive care but
the system is not well equipped-both in terms of skills and facilities required- to pro-
vide this support. So these people are sent home saying ‘we cannot do anything more
for him/her'. The society also feels helpless as they do not know how to address the suf-
fering of their fellow beings sent back from health institutions. Palliative care tries to
address these issues.

Worldwide, around 40 million people need palliative care each year and more than
three quarters of them live in low- and middle-income countries. Only 14% of them
have access to palliative care. 83% of the world's population has poor access to pain
relieving opioid medications. 69% of the people needing palliative care are above sixty
years of age and 6% are children. More than two thirds of the countries in the world
either have no palliative care services or isolated service provision.

Definition of Palliative Care

Palliative care is an approach that improves the quality of life of patients and their
families facing the problem associated with life-threatening illness, through the
prevention and relief of suffering by means of early identification, diagnosis and
treatment of pain including physical, psychological, social and spiritual problems.
Palliative care:

Provides relief from pain and other distressing symptoms;

Supports life and regards dying as a normal process;

Intends neither to hasten nor postpone death;

Integrates the psychological and spiritual aspects of patient care;

Offers a support system to help patients live as actively as possible until death;

Offers a support system to help the family cope during the patient’s illness and

in their own bereavement;

Uses a team approach to address the needs of patients and their families,

including bereavement counseling, if indicated;

® Will enhance quality of life, and may also positively influence the course of
illness;

® Is applicable early in the course of illness, in conjunction with other therapies
that are intended to prolong life, such as chemotherapy or radiation therapy,
and includes those investigations needed to better understand and manage
distressing clinical complications. We should not just focus on preventing
avoidable deaths but also on preventing avoidable suffering.

® Positioning palliative care within a continuum of care is a must.



Active Minimal No

Diagnosis  gigease disease dsease -
directed directed dwected
treatment treatment treatment

Bereavemenl

e & v v

- Person with lliness - sarvices for

-< Eamily families and caregivers =

- Caoreglvers -
Disease Progression -

Source: MoHFW 2012. Strategies for Palliative Care in India? |

Figure 1.1 illustrates a “continuum of care” for cancer, HIV/AIDS, and other life-limiting diseases.
Who benefits from palliative care?

Palliative care treats people suffering from serious and chronic illnesses including
cancer, cardiac disease such as Congestive Heart Failure (CHF), Chronic Obstructive
Pulmonary Disease (COPD), kidney failure, Alzheimer’s, HIV/AIDS and Amyotrophic
Lateral Sclerosis (ALS). Palliative care relieves the symptoms of these diseases, such as
pain, shortness of breath, fatigue, constipation, nausea, loss of appetite and difficulty
sleeping. It helps one gain the strength to carry on with daily life. It improves the
patients’ ability to tolerate medical treatments. And it helps patients’ have more
control over patients’ care by better understanding your choices for treatment options.



Chapter 2
Physical Pain Assessment and Management

2.1 Definition of Pain

Pain is a complex phenomenon, and the experience of pain is unique for each individ-
ual. It can be defined as “An unpleasant sensory and emotional experience associated
with actual or potential tissue damage, or described in terms of such damage” (IASP).

Pain is a subjective experience. The experience varies from person to person and from
time to time. Pain is whatever the experiencing person says it is, existing wherever he
says it does “Total Pain” refers to the global nature of pain perception not only as a
physical ailment but that it has psychological, spiritual and social consequences. Such
pain requires holistic approaches during interventions.

2.2 Classification of Pain

2.2.1 Based on Duration
Acute pain - has a well-defined onset, generally associated with subjective and objec-
tive physical signs

® Definite onset with limited and predictable duration

® Clinical signs of sympathetic over-activity: tachycardia, pallor, hypertension,
sweating, grimacing, crying, anxious, pupillary dilation

® It usually responds to analgesic drug therapy and treatment of its underlying
cause.

Chronic pain - persists over weeks or months and may be associated with significant
changes in lifestyle, functional ability and personality.

® Gradual or vague onset

® Continues and may become progressively more severe
® Patient may appear depressed and withdrawn

® Usually no signs of sympathetic over-activity

2.2.2 Based on Mechanism

Nociceptive pain - pain occurring with an identified lesion causing tissue damage that
leads to stimulation of nociceptors in somatic and visceral structures. Nociceptive
pain may be further classified into somatic and visceral types. Somatic pain relates to
damage to structures such as bone and muscle, while visceral pain relates to a lesion
in, or compression of a hollow viscus or solid organ.

Figure: - illustrate common classification methods of nociceptive pain



Neuropathic pain results from and is sustained by nerve damage in either the central
or peripheral nervous system. Neuropathic pain may be constant or intermittent, and
may be spontaneous or provoked. Typically, it follows a dermatomal distribution and
can be described as shooting, stabbing, burning, pins and needles, or like electric
shocks.

2.2.3 Based on Situation

Breakthrough pain:- is defined as, “a transient exacerbation of pain that occurs either
spontaneously, or in relation to a specific predictable or unpredictable trigger, despite
relatively stable and adequately controlled background pain”.

Incident pain:- is either voluntary or involuntary, and has an identifiable precipitant
e.g., dressing changes or movement.

End of dose failure:- Pain occurring towards the end of the expected duration of action
of an opioid (i.e. 8-10h after giving a 12h preparation). It is NOT considered as break-
through pain; the background opioid dose may need adjusting.

2.3 Pain Assessment

Accurate assessment of pain is essential to plan appropriate interventions or
treatments. Uncontrolled pain limits a person’s ability to self-care, affects their
response to illness and reduces their quality of life. Pain assessment should be holistic,
and can be considered under the following categories: Physical, Psychological, Social
and Spiritual.

It is imperative that patients’ anxieties and frequent misconceptions related to the
above factors are explored. To ignore psychological and spiritual aspects of care may
often be the reason for seemingly intractable pain.

A YHEET When did it begin? How long does it last? How often does it ocour?

What brings it on? What makes it better? What makes it worse?

What does it feel like? Can you describe it?
Whaere is it? Does it spread anywhere?

What h the intensity of the pain? (0n a scale of 0 to 10 with 0 being none and 10 being the wont podsible)
Right now? At best? A worst? On average?

i the paln constant? Does it come and go? B8 i warse ot any particular time?

What medications and treatments are you currently using?

Hows effective are these?

Do you have any side effects from the medications and treatments?

What do yau believe i causing the pain?
Are there any other symptoms with this pain?
How is this pain impacting you and your family?

What is your goal for this pain? What & your comfort goal or acceptable level for this pain? {(On a sale of 0 to
10 with 0 being none and 10 being wiorst posiible)? Are there any other views or Teelings abouwt this pain that
B important to you of your family? Is there anything else you would like to say about your pain that has not
been discussed or asked?

Table 1: Pain assessment using Acronym O, P, Q, R, S, T, U, and V



In addition to the table you can consider the following: -

1. The Numeric Pain Rating Scale

2. The Hand scale

3. The Wong-Baker scale (also known as the FACES scale)
4. The FLACC scale

5. PAINAD ( pain assessment for advance dementia)

1. Numeric Pain Rating Scale
The health worker asks the patient to rate their pain intensity on a numerical scale that
ranges from (indicating ‘no pain’) to 10 (indicating the ‘worst possible pain’).

Procedures

A) Explain to the patient about what you are going to do (eg. ‘Il want to assess
your pain level to help us properly manage the pain’
B) Ask the patient ‘please rate your pain in a scale from zero to 10 (0 = no pain
and 10 = worst Possible pain). You can use a scale like below
C) Numeric Pain Rating Scale Record the patient scored pain level on the nec-
essary form to make treatment decisions, follow-up, and compare between
examinations
Mo pain Mild pain Moderate pain Severe pain Very severe pain Worst possible pain
I : : I i I i } } I
0 1 2 3 4 5 6 7 8 9 10

Figure 1: Numeric Pain Rating Scale

2.The Hand Scale

The hand scale ranges from a clenched hand (which represents ‘no hurt’) to five
extended digits (which represents ‘hurts worst’), with each extended digit indicating
increasing levels of pain.

Note: It is important to explain this to the patient as a closed fist could be interpreted
as worst possible pain in some cultures

A) Explain to the patient about what you are going to do (e.g. ‘| want to assess
your pain level that will help us properly manage your pain’

B) Show your hands to the patient and ask ‘please rate your pain level. You
should show your hands like below or use the drawing use a scale

C) Multiply the result by two to score the pain to 0 to 10 and record on the neces-
sary forms (if the patient reports hurts whole lot mean four figures the result
will be recorded as 4*2= 8 on the routine observation form).

— You will learn about pain assessment under three and neonate patients in
respective chapter Pain In pediatrics

Five-finger score
Ask the patient 1o show how bad tha pain s with their hand

w & @ & 0 U

no hurt hurts little bit hurts little more hurts even more  hurts whole lot hurls worse



2.The Wong-Baker scale (also known as the FACES scale) - see Palliative care in
pediatrics section

3.The FLACC scale ------ see Palliative care in pediatrics section

&.PAINAD (Pain Assessment for Advanced Dementia patients)

Pain assessment has to consider other domains of pain such as psycho-social and
spiritual aspects.

2.4 Pain Management
2.4.1 Principles of pain management

® By the mouth - ideally the oral route should be used first line.

® By the clock -regular analgesia ensures blood levels are maintained and reduces
the need for PRN medication.

® By the ladder: analgesia should be increased in response to the degree of pain
according to the WHO analgesic ladder.

® Individual dose titration: Comprehensive, individualized and holistic assessment
and treatment planning, including regular review and reassessment with
involvement of the wider multi-professional team as appropriate.

® Patients should be encouraged to take an active role in their pain management.

® Morphine is currently considered to be the strong opioid of choice.

2.4.2 The WHO Analgesic Ladder

The WHO analgesic ladder has 3-step ladder for adults and 2-step ladder for children
(Updated in 2012). It created a framework for pharmacological management of pain.
80-90% of patients are effectively treated using the WHO 3-step approach.
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Using the WHO ladder for adults

® Mild pain - start with a non-opioid, for example with regular paracetamol or
non-steroidal anti-inflammatory drug (NSAID), then move up steps if pain
remains uncontrolled.

® Moderate Pain - start with a weak opioid.

® Severe Pain - start with a strong opioid.

e Adjuvants can be used at any step of the ladder

Weak Pain
Non-Opioids
Paracetamol
® Centrally acting non-opioid analgesic with antipyretic properties.
® Metabolized by the liver therefore caution or avoidance in liver failure or compro-
mise
® Adult dose: 500mg-1g by mouth every 6 hours; maximum daily dose 4g
® Note: Hepatotoxicity can occur if more than the maximum dose is given per day
® Paracetamol can be combined with an NSAID

NSAIDS:- including COX-1 and selective COX-2 inhibitors reduce the inflammatory
sensitization of nerves by inhibiting prostaglandin synthesis via the COX pathways (by
blocking a specific group of enzymes called cyclo-oxygenase enzymes).eg, diclofenac
and Ibuprofen.

® NSAIDs are useful in managing pain from bones and joints.

Ibuprofen

® Adult dose: 400mg by mouth every 6-8 hours; maximum daily dose 1.2g
® Give with food and avoid in asthmatic patients
® The maximum dosing limit should be lowered in patients with liver impairment

Diclofenac Adult dose: 50mg by mouth every 8 hours; maximum daily dose 150mg

® Give with food and avoid in asthmatic patients

Side-effects of NSAIDs

Gastric - Dyspeptic symptoms and gastro-intestinal (Gl) ulceration are frequently asso-
ciated with NSAIDs.

® Celecoxib is associated with the lowest risk of GI complications
® Diclofenac, low dose Ibuprofen and naproxen have intermediate risk
® Ketoprofen and piroxicam are associated with a relatively high risk

Cautions with NSAIDs: they can cause serious side effects, particularly after using for
more than 7-10 days.

Moderate Pain
Opioids
Opioids are morphine-like drugs. Opioids can be categorized into two groups.

® Weak opioids such as Tramadol, and codeine
® Strong opioids such as morphine are commonly used as strong opioids.



Tramadol

® Adult dose: 50-100 mg by mouth every 8 and 12 hours

® Start with a regular dose and increase if no response (dose limit: 400mg/day)

e Use with caution in epileptic cases, especially if patient is taking other drugs that
lower the seizure threshold

® To obtain an equivalent morphine dose, divide the dose of Tramadol by 10.

® May be preferable to other opioids in the management of pain due to
pancreatitis and neuropathic pain

® Consider patient condition for laxative to avoid constipation

® This drug shouldn’t be used in children

Codeine - It is a weak opioid used for moderate pain. The analgesic effect of codeine is
due to codeine being converted to morphine in the body. Maximum onset of action is
30-60 mts.

® Adult dose: 30-60 mg by mouth every 4 hours; maximum daily dose 240 mg

If pain relief is not achieved with 240 mg/day, move to strong opioid

Can be combined with Step 1 analgesic

Give laxative to avoid constipation unless patient has diarrhea

It is much less potent than morphine

It has analgesic, antitussive properties;

It has ceiling effect beyond which increasing dose will be of no benefit but with
serious side effects

1/10th the potency of oral morphine

Do not use codeine for children

Low-dose morphine

® Using low-dose morphine in step 2 is recommended because it is associated with
fewer side effects compared to other weak opioids

Severe Pain
Strong Opioids
Morphine
® When used correctly, patients don't become dependent or addicted, tolerance is
uncommon, and respiratory depression doesn’t usually occur.

e A laxative -routinely (Unless there is a strong reason like-ileostomy)
® Patients should be informed (warned) about the possibility of initial drowsiness.

Route Bio- Plasma peak | Half life Duration
availability [time
Oral 35% 1-6 hrs 1.5hr 3-6 hrs
Rectal 25% 30-60 min 1.5 hr
v 100% 5-10 min
IM 100% 5-10in

Table 2: Morphine Administration
Morphine side-effects

Opioid induced Constipation
® Prescribe regular laxative for all patients (bisacodyl 5-15 mg po/day)

e Tell patients that laxatives take time to work, how to titrate & importance of
adherence



Drowsiness
® May occur at initiation and following an increase or after a PRN dose
® Usually, self-limiting
® May affect their ability to drive

Nausea

® Consider PRN or regular ant-iemetic

® Usually, self-limiting
Side effects of opioids are rare when they are used in appropriate doses
Signs include

® Drowsiness that does not improve

® Confusion

e Hallucinations

® Myoclonus (abrupt spasms or muscle twitching)

® Respiratory depression (slow breathing)

® Pinpoint pupils

Opioid Side effect Management

If you are concerned that a patient is experiencing side effects, reduce the dose by 50%
and consider giving parenteral fluids to increase excretion.

In severe cases, stop the opioid and give Naloxone, an opioid antagonist. Naloxone is
rarely used and should be used with caution as it will precipitate pain crisis:

A. Stop the opioid

B. Oxygen via face mask

C. IV naloxone 100-200 micrograms (1.5-3mcg/kg) as a slow bolus

D. If response inadequate, give further 100micrograms every 2 minutes
E. Carefully monitor vital observations whilst aiming to maintain/restore

pain relief (monitor for signs of withdrawal as well as overdose)
If signs recur, consider further naloxone boluses/infusion and seek advice.
Indication for naloxone

® RR< 8/min
® RR< 12/min, difficult to rouse, cyanosis
® RR < 12/min difficult to rouse, sa02<90%
® To give Haloperidol 1.5-5 mg at night may help with any hallucinations or confu-
sion. Be sure to rule out other causes (such as urinary tract infection, hypoxia, or
side effect of another medication)

Tolerance is loss of efficiency of medication whereby a higher dose is required to bring
about the effects achieved previously like e.g. drowsiness, nausea. This is the earliest
stage.

Dependence on physical or psychological symptoms that come about when the medi-
cation is suddenly stopped.

® This followed by withdrawal symptoms such as increased salivation, lacrimation,
rhinorrhea, sweating, abdominal cramps, diarrhea, insomnia.

® This can be managed either by restarting morphine or prevented by tapering
medication slowly

® Reduce daily dose by 25% each day



According to the World Health Organization: A systematic review of research papers
concludes that only 0.43% of patients with no previous history of substance abuse
treated with morphine analgesics to relieve pain abused their medication and only
0.05% developed dependence syndrome.

Addiction is difficulties in controlling substance use, onset, termination, or levels of
use, described by one or more of the following

Losing control over how much morphine you are taking

Obsessing over where your next dose of morphine is coming from

Continuing to use morphine despite experiencing unpleasant side effects
Seeing relationships suffer and losing interest in other activities

Experiencing distinct cravings for morphine

Trying, but failing, to reduce the amount taken

Your interpersonal relationships are suffering and you have lost interest in
activities you used to enjoy

Feelings of depression/anxiety and being ‘trapped’

Feelings of shame and guilt related to your morphine use

Experiencing distinct cravings for morphine

Taking increasing amounts of morphine as your tolerance increases

Using morphine purely to get high (ie continuing to use morphine when the pain
related condition has been resolved or taking morphine that has not been
prescribed for you)

Lying, cheating, stealing or manipulating in order to get morphine

Experiencing morphine withdrawal symptoms

Hiding the true extent of your morphine use from others

Mixing morphine with alcohol or other drugs for greater effect

Management Principle of morphine addiction

® Addiction counseling

® Mutual help group

® Pharmacotherapy

® Psychotherapy

® Subsequent continuing care.

® Please refer the patient to psychiatrist for the last three treatment recommenda-
tions and for further work up

Dose Adjustment

® Adult starting dose of Morphine for opioid naive: 2.5-5 mg by mouth every 4
hours depending on age, previous use of opiates, etc.

® Patients changing from regular administration of a Step 2 opioid: 10mg by
mouth every 4 hours.

e If the patient has experienced weight loss from sickness or has not progressed
onto Step 2 analgesics: 5mg by mouth every 4 hours.

® Frail or elderly patients: 2.5mg by mouth every 6 to 8 hours due to the likelihood

of impaired renal function

Morphine is poorly responsive to

A.Raised intracranial pressure

B.Bone metastasis (and some soft tissue pains)
C.Neuropathic (i.e., nerve compression and nerve injury).
D.Under dosing (dose too small or given only as needed)
E.lgnoring psychological, social and spiritual factors.



2.4.3 Adjuvant or Co-analgesia
Adjuvant analgesics, which are also referred to as co-analgesics, are medicines that are
not primarily used for analgesia. These are medicines that are administered alone or
with NSAIDs and opioids that may:

® Enhance the analgesic activity of the NSAIDs or opioids

® Have independent analgesic activity for certain pain types (such as neuropath-
ic pain)

® May counteract the side effects of NSAIDs or opioids

The use of adjuvants that target neuropathic pain may be particularly important
because such pain may be difficult to treat with opioids alone. Adjuvant drugs are also
useful for other pains that are only partially sensitive to opioids such as bone pain,
smooth or skeletal muscle spasms, or pain related to anxiety. The following drugs are
types of adjuvants

Anti-Depressant
Amitriptyline

® Adults: 10-75 mg or 0.5-2 mg/kg at night then increase slowly as needed

® Commonly start at 12.5mg at night and then increase to twice per day as
needed

® Response should be evident within 5 days. If no effect after 1 week, stop the
drug

Side-effects include dry mouth and drowsiness
Use with caution in the elderly because it may increase falls and with cardiac disease
because it may cause orthostatic hypertension

Anticonvulsants

® Clonazepam- Adults: 0.5mg to 2mg once a day

® Carbamazepine -Adults: start at 100mg twice a day and can be increased up to
800 mg twice a day

® Sodium valproate-Adults: 200 mg - 1.2g once a day

® Gabapentin-Adults: start with 300mg at bedtime and titrate up every 2 or 3 days
(300 mg twice per day, then three times per day) until effective or side effects
occur. Usual effective dose is 300-600 mg three times a day (maximum dose
1200 mg three times per day) Decrease dose in patients with renal insufficiency.

Steroids

® Dexamethasone- Adults: 2-4 mg per day for most situations. For raised intracra-
nial pressure, start at 24 mg per day and reduce by 2 mg each day to the lowest
effective maintenance dose. For pain from nerve compression, start at 8mg. For
spinal cord compression, start at 16 mg.

® Prednisolone-Use when dexamethasone is not available.

A conversion rate of 4 mg Dexamethasone to 30mg Prednisolone can be used.
Give steroids during day time, caution related to Gl side-effects and long-term use
side-effects should be taken.

Muscle Relaxants

® Diazepam-Adults: 5mg orally 2 or 3 times a day
® Lorazepam-0.5-2 mg oral or intravenous every 3 to 6 hours

Side effects: can cause drowsiness and ataxia



2.4.4. Pain Emergencies, Breakthrough Pain and
Procedural Pain

Pain Emergency
The goal is to control pain (i.e. to get pain score below 5 out of 10)

® If patient is in excruciating pain (pain score = 9 or 10), it is considered a pain
® emergency

® Administer morphine rescue dose intravenously (V)
® Remember to convert oral dose to IV dose by dividing by 2-3

® Otherwise rescue doses can be oral
® \Wait for dose to take effect (10 minutes for IV and 30 minutes for oral) and then

reassess

Breakthrough pain: a sudden, temporary flare of severe pain that occurs on a back-

ground of otherwise controlled pain. May be more common during the first three days
of treatment as morphine dose is titrated from starting dose to effective dose.

50-70% of patients with chronic cancer-related pain also experience episodes of
breakthrough pain

Associated with greater pain-related functional impairment, worse mood, and
more anxiety

Healthcare providers routinely under-diagnose and under-treat breakthrough
pain

Rescue Dose

Rescue dose: a dose of immediate-release morphine that is the same as the dose
given every 4 hours and can be given as often as required to treat breakthrough
pain

The rescue dose must be increased whenever the regular dose is increased
Rescue dosing is suitable for all immediate-release opioids, not just morphine

A frequency of 4 or fewer rescue doses per day is normal

If a patient requires more than 4 rescue doses per day, you should increase the
background dose

Add total rescue doses to normal daily dose and divide by 6 or 30-50% increment
in dose

Example: in a patient taking 10mg every 4 hours and 5 rescue doses of 10mg,
new daily dose is (10*6) +(10*5) =110mg, given as 15 or 20mg every 4 hours

If there is no need for rescue doses, you may try a small reduction in background
dose

Procedural pain

Procedural pain: Pain precipitated by a particular activity or procedure, such as
dressing change, washing, change in position, eating, or dis impaction

Can be anticipated

Supplement regular analgesic regimen with a rescue dose given 20-30 minutes
before the activity

End-of-dose failure: Effect of analgesia wears off after a few hours and pain returns
Treatment

Change to a longer-acting medicine
Increase the dose of the current medicine
Reduce the dosing interval



2.4.5. Non - Pharmacological Pain Management

Pain is influenced by psychological, cultural, social and spiritual factors.
Complementary or alternative therapies are increasingly being used to alleviate
pain. These are therapies used together with conventional medicine but do not
replace this.

There are a whole range of techniques and expertise that exists to complement
the pharmacological and interventional approaches for pain management. Not

Non-pharmacologic approaches can be categorized into:

Biochemical therapies like herbs, dietary supplements, flower essences, and aro-
matherapy oils.

Biomechanical therapies like massage, traction, manipulation and mobilizing,
deep breathing.

Bioenergetics therapies like acupuncture, Transcutaneous electrical nerve stim-
ulation (TENS), Ultrasound, therapeutic touch, heat cryotherapy

Lifestyle therapies like environment, diet, exercise and dance.

Mind-body techniques such as spiritual, social support, meditation, relaxation
and imagery, music, patient education.

Some complementary therapies, such as herbs, are used commonly across
Africa. Prolonged bed rest and bracing result in immobilization, which are dele-
terious to muscle and soft tissue wellbeing and have no scientific role in healing
or pain relief.



Chapter 3.
Symptom management

3.1 Management of Gastro-Intestinal symptoms

Nausea and Vomiting
Causes
® Infections
Raised intracranial pressure
Anxiety
Chemotherapy, radiotherapy, Immunotherapy
Gastric irritation
® Constipation
Treat: treat a treatable underlying cause with standard guideline

Care

® Ensure that the patient is taking medicines as prescribed.
® Avoid smells that cause nausea, for, e.g., the smell of cooking, the smell of

e phenol, Dettol etc.

® Give small portions of food at frequent intervals at least 8 meals per day.

® Give liquid in small quantities at intervals of half an hour.

® Give the patient the food that he prefers

® Make sure that the patient takes plenty of fluids

® Try to make the patient sit up while eating and let him not lie down immediately
after food

® Try ginger, such as candied ginger or ginger tea. Real ginger not ginger flavoring
helps to reduce nausea.

® When the patient is feeling better, begin eating clear soups, mild foods, and
liquids until all symptoms are gone for 12 to 48 hours (about 2 days).

® Avoid milk, alcohol, caffeine, carbonated beverages, and most fruit juices.

® Good oral hygiene (especially after vomits);

® Relaxation / distraction techniques;

® Acupuncture and hypnosis may have a role for practitioners who have these

skKills;
Prescribe: prescribe anti-emetics based on the standard treatment guideline

Oral Candidiasis/ Thrush
Causes
® Prolonged use if corticosteroids
e Diabetes mellitus
® Dry mouth
® Immune suppression

Patients may or may not have oral symptoms like pain and difficulty in swallowing
(esophageal Candidiasis).
Features

® White adherent patches

e Coated on the tongue and oral mucosa

® May appear red and ulcerated

Care:
Giving good mouth care is essential to the wellbeing of debilitated patients. Proper use

of steroids



Prescribe
® Topical: Nystatin Suspension 1-2 ml Q4H
e Systemic - Fluconazole 150mg stat or 50mg daily for 7-14 days depending on the
severity of the infection.

Dry Mouth (xerostomia)
Causes

® Infections: viral, bacterial and fungal

® Drugs: Anticholinergics, Anti-depressants, opioids

e Dehydration

® Mouth breathing

® Poor nutritional status

® Cancer therapy (head and neck radiotherapy and chemotherapies)

Treat
Treat a treatable underlying cause with national guidelines.
Care
® Maintain frequent attention to good oral hygiene
Review and alter unnecessary current medications
Stimulate salivary flow
Rehydrate with ice chips
Modify diet. Consider chewing gums, pineapple, mild citrus drinks, soda water
and normal saline
Halitosis
Causes:
® Dietary - a frequent cause is the use of garlic or spices
® Dental/periodontal problems
Infected teeth, gums, oral mucosal, or oral carcinoma. Thrush alone is unlikely to
cause halitosis
Upper Gl causes
Bowel obstruction causing fecal vomiting
Anaerobic infection of the lungs such as bronchiectasis
Treat: treat a treatable cause with national guidelines.

Care

Assist the patient in brushing and cleaning the mouth, tongue and teeth.

® If brushing is difficult, then a small gauze or clean cloth can be used.

e For a coated tongue, a soft baby’s toothbrush or clean cotton cloth can be used.
® Rinse the mouth before and after food using warm water or saline solution.

e If the mouth is dry, saliva production may be stimulated by sucking a piece of
pineapple or sipping fresh lime juice. Be careful with this if there are ulcers or
pain

® Frequent sipping of water can also be helpful, so ensure the cup is nearby.

Anorexia

Causes
® Extensive malignancy (can be a presenting symptom)
® Uncontrolled symptoms
® Psychological, emotional and spiritual distress e.g., anxiety and depression
® Drugs, e.g., chemotherapy, immunotherapy, digoxin



Clinical features

A reduced interest in food which at its most severe may manifest as nausea
Often associated with taste changes

May increase (appetite diminishes) as the day goes on

Distinguish from mouth problems, difficulties with swallowing, and early satiety
due to gastric stasis

Treat: treat a treatable underlying cause
Care:

Small but frequent meals
Energy-dense food

Limit fat intake

Avoid extremes in the smell
Pleasant environment

Prescribe

Dexamethasone may be used at doses of 2-4 mg or Prednisolone 10 - 30 mgod
PO daily as an appetite stimulant and to treat nausea. Its effect is generally short.
Side effects limit its use as an appetite stimulant.

Constipation
Causes

Inactivity, immobility, weakness

Dehydration due to poor fluid intake, vomiting, polyuria, fever
Hypercalcemia

Spinal cord compression or sacral nerve root lesion

Concurrent disease including painful anal conditions, neurological disorders
Lack of privacy

Changes in the type of food.

Decreased intake of food and water

Lack of adequate fiber in food

Drug induced (Opioids, antidiarrheal, anti-depressants)

Treat: treat treatable underlying cause with national guideline
Care

Ensure privacy for the patient and provide a commode or bedpan, if required.
Exercise the body according to the patient's ability. Even bedridden patients
should be given some light exercises.

Evaluate reliance on enemas for elimination

Evaluate usual dietary habits, eating habits, eating schedule and liquid intake.
Evaluate current medication usage that may contribute to constipation.
Maintenance of an adequate bowel protocol usually requires a prophylactic stool
softener and stimulant

Encourage patients to drink plenty of fluids as tolerated while increasing their
activity as appropriate

High fiber food (e.g., raw fruits, fresh vegetables, whole grains) to be taken with
adequate fluids

Consider enema and suppositories if the patient is no longer able to tolerate oral
medications, or they have become ineffective.

Digitally removal of a fecal impaction as ordered patient is no longer able to
tolerate oral medications, or they have become ineffective



Prescribe

® Bisacodyl 5mg at night, increasing to 15 mg if needed.
® Senna one to two tablets at night, increasing if necessary.
® Glycerol or bisacodyl suppositories can be helpful if available.

Diarrhea
Causes

® Infections

® Side effects of some drugs, e.g., chemotherapy, immunotherapy, antibiotics,
PPIs, NSAIDs

® Excess laxative use

® On initiation of enteral feeding

® Effects of some tumors, e.g., carcinoid, mucus secretion in rectal cancer

Treat: treat the treatable underlying cause
Care

® Provide privacy for the patient

Rice, bread or potatoes are good for diarrhea.

Bananas and tomatoes are good for replacing potassium.

Yogurt is better tolerated than milk and cheese.

Ensure proximity for the toilets/ bedpan /commode

Ensure the patient has supportive clothing or pads.

Assess perineal skin integrity

Treat any perineal irritation with moisture barrier ointment.

Educate patient and family about cleaning the perineum carefully and gently

after defecation

Advice to eat small frequent bland meals. Low residue diet - potassium-rich

® Avoid intake of hyperosmotic supplements (concentrated juices, concentrated
beverages)

® Increase fluids in diet at least 3 liters/day which includes electrolyte drinks

® Discourage the use of pads, diapers, or collection devices as soon as possible.

® Gradually reintroduce proteins and then fats to the diet as diarrhea resolves,
while cooking and storing food

Prescribe
® Loperamide 2mg t.d.s. and after each loose stool, up to 16 mg/day

The following two should be prescribed for palliative patients with diarrheal.
® Codeine 10mg t.d.s. (up to 30mg four hourly)
® Oral morphine2.5-5 mg every four hours (if severe).

Fatigue

Causes
® Multiple causes, often obscured by coexisting disease processes
® Anemia
® Pain
® Emotional distress
® Sleep disturbances
® Poor nutrition.
Treat: treat the underlying causes.



Care

® Interventions include energy conservation and physical exercise, and stress
reduction by relaxation and meditation.

Prescribe
® Can give low doses of psychostimulants, e.g., methylphenidate (Ritalin) or anti-
depressants.

3.2 Management of respiratory symptoms
Cough
Causes
® Respiratory infections
® Bronchospasm
® Bronchial obstruction (Asthma, COPD, Malignancy)
® Cardiac causes
® Drug related like ACE inhibitors
® Oesophageal reflux
Treat: treat the treatable based on the standard guideline

Care:
Avoid smoke near the patient
® Help the patient to cough up sputum by sitting up position
® Instruct the patient to cough in the direction away from caregiver
® Clapping on the patient's back with cupped hands in each position and using
steam inhalation if the sputum is thick. (Chest physiotherapy)
® Cinnamon, ginger, and honey are used to soothe the throat and relieve coughing.
Cinnamon: Add one-quarter teaspoon of cinnamon powder to a cup of clean
e boiled water (about 150-200 mL). Add sugar or honey to taste.
Ginger: Add one teaspoon of crushed ginger roots or powder to a cup of clean
® boiling water. Cover and leave for 5-10 minutes. Add sugar or honey to taste.
Honey, ginger, and cinnamon: Add one teaspoon of ginger powder or cinnamon
® powder to 150 mL honey and stir. Take 5-10 mL of the mixture 4-hourly for 5
days.
Prescribe:
® For dry cough - give Dextromethorphan syrup, Codeine and Morphine
® For productive cough- Investigate the patient to rule out infections

Shortness of breath

A subjective sensation that patients describe as chest tightness, shortness of breath,
air hunger, inability to take a deep breath, a feeling of suffocation or smothering, or an
inability to get enough air. Shortness of breath most of the time can cause anxiety for
the patient and their family.
Causes:

® Pulmonary infections

® COPD

® Heart Failure

® Pleural Effusion

Treat: treat the treatable based on the standard guideline



Care:
® Help the sick person in semi-sitting or sitting position

Use extra pillows or some back support
Open windows to allow in fresh air and fan
Chest physiotherapy
Give patient water frequently (it loosens sputum)
Prescribe:

® Administer oxygen as necessary

® Morphine 2.5-5 mg PO every four hours

® Diazepam 2.5mg TDS

® Lorazepam 0.5 -2 mg po BID (for anxiety)

Pulmonary Secretion

Causes
® Gastric reflux
® Pulmonary edema
e COPD
® Broncho alveolar carcinoma
® Bronchial mucosal inflammation/infection

Treat: treat the treatable based on the standard guideline
Care:
® Postural drainage: Chest physiotherapy (includes postural drainage, chest
percussion and vibration, coughing and deep breathing exercises) appropriate to
the patient’s condition is valuable in managing respiratory secretions.
® Hydration: orally or intravenously is a useful treatment to this problem.
Dehydration can increase sputum viscosity and exacerbate difficulties with
expectoration.
Prescribe:
® Use an antisecretory drug to reduce production of respiratory secretions: Hyos-
cine butyl bromide. Adults: start at 10 mg three times a day; can be increased to
40 mg three times a day
® Humidified oxygen. Inhaled oxygen is a helpful comfort measure to reduce
symptoms of upper airway drying when oxygen is being administered (the
patient will need mouth care if using oxygen for long periods of time).

Haemoptysis

Causes:
® Acute Bronchitis,
® Pneumonia,
® Lung cancer
® Pulmonary embolism.

Treat: treat the treatable based on the standard guideline
Care:
® Address the fear and anxiety.
® Use colored towels (preferable green towel) or bedding to cover the bleeding in
order to minimize the anxiety and fear associated with seeing the bleeding.
® Keep the patient alert and conscious to avoid further aspiration



Prescribe
Mild to Moderate:

® Cough suppressant

® Tranexamic Acid or Ethamsylate

® Steroids (Dexamethasone at a dose of 2-4 mg) could show some benefit for
further treatment, consult for an expert opinion.

Severe/Massive Hemoptysis:

® Massive hemoptysis is defined as the expectoration of over 200 ml of blood in 24
hours. A trial of benzodiazepine (Lorazepam 0.5 mg to 2 mg PO or diazepam 10
mg PO)

® Midazolam

® Refer the patient

3.3 Management of Cardiovascular Symptoms
Palliative Care role in heart failure

All patients and family members should be taught about disease progression and the
risk of sudden cardiac death. For some patients, improving quality of life is as
important as increasing the quantity of life. Thus, it is important to determine patients’
wishes about resuscitation (eg, endotracheal intubation, CPR (cardiopulmonary
respiration) if their condition deteriorates, especially when HF is already severe.

All patients should be reassured that symptoms will be relieved, and they should be
encouraged to seek medical attention early if their symptoms change significantly.

General Measures
® They should be educated on the importance of drug adherence; warning signs of
an exacerbation and the patient and family should be involved in treatment
choices.
® Sodium restriction
® Appropriate weight and fitness levels
® Correction of underlying conditions

Chest Pain
Causes
® Cardiac issues
® Lung/pleural diseases
® Gastro-esophageal origin
® Musculoskeletal apparatus
® Spinal and intercostal nervous system
® Functional chest pain

Treat: a treatable underlying cause
Care
Certain findings raise suspicion of a more serious etiology of chest pain:
® Abnormal vital signs (tachycardia, bradycardia, tachypnea, hypotension)
e Signs of hypoperfusion (eg, confusion, ashen color, diaphoresis)
® Shortness of breath
® Hypoxemia on pulse oximetry



® Asymmetric breath sounds or pulses
e New heart murmurs
® Pulsus paradoxus > 10 mm Hg

If you found the above signs of heart attack please it is an emergency
case

Prescribe
Please refer the patient for emergency care

Edema
Red flags

Certain findings raise suspicion of a more serious etiology of edema:

® Sudden onset

e Significant pain

Shortness of breath

Fever

History of a heart disorder or an abnormal cardiac examination
Hemoptysis, dyspnea, or pleural friction rub

Hepatomegaly, jaundice, ascites, splenomegaly, or hematemesis
Unilateral leg swelling with tenderness

If you found the above findings please urgently refer for Emergency care
Causes
Generalized edema is most commonly caused by

® Heart failure
e Liver failure
® Kidney disorders (especially nephrotic syndrome)

Localized edema is most commonly caused by

® DVT or another venous disorder or venous obstruction (eg, by tumor)
Infection

Angioedema

Lymphatic obstruction

Chronic venous insufficiency may involve one or both legs.

Treat: a treatable underlying cause
Care

® Patients with heart failure should eliminate salt in cooking and at the table and
avoid prepared foods with added salt.
® Fluid restriction

® Elevate your arms or legs on pillows or blankets to keep them elevated
comfortably.
® Wear pressure stockings
® Stay active. Do not stand or sit for long periods of time
® Keep your skin moist using lotion, cream, or ointment
® Protect the patient’s hygiene
® Every 2 hrs change the patient position
Prescribe

Refer for advanced care



Paroxysmal Nocturnal Dyspnea

It is characterized by being awakened during sleep with severe shortness of breath,
gasping for air, coughing, and feeling the need to sit up, stand up, and/or open a
window for air—all of which may help improve breathing after a few minutes.
Causes
® Sleep apnea
e Asthma
® Pulmonary embolism (a blood clot in the pulmonary artery that leads to the
lungs)
e Diastolic heart failure, caused by stiffening of one of the ventricles (chambers) of
the heart
® Acute cardiac ischemia (insufficient blood flow to the heart)

Treat: a treatable underlying cause
Care

® sleep easier by raising your head by using more pillows to keep your chest
elevated

® Avoid smoking, and alcohol.

Maintain a healthy weight.

Eat a low-fat diet with plenty of fruits, vegetables, whole grains, and lean

proteins.

Avoid diet salt.

Limit fluids.

Stay physically active.

Take steps to manage stress.

Prescribe
Please refer for advanced care

3.4 Management of Urologic symptoms

Hematuria
Causes:
® Tumor (renal, ureteric, bladder, prostate)
e UTI
® Calculi
® Trauma
® Drug-induced (Warfarin and NSAIDS)

® Glomerulonephritis
Treat: treat the treatable based on the standard guideline.
Care:
e |[f self-limiting, reassure patients and family.
® We can prevent cyclophosphamide associated hematuria by sticking to
rehydration protocols
® |f bleeding is due to drugs, discontinue the causative drug
® Evacuate clots using large bore (22Fr) Foley catheter (for suprapubic catheterize
patient
® Irrigate with saline 0.9% continuously until urine clears



Prescribe:
1.Tranexamic acid 1g TID PO:
® avoid if bleeding is renal in origin because of risk of u